
MB-4-D- C
PART NO. A03760

DATE 04-08-04

MS265L
10” COMPOUND POWER

MITER SAW

Page1/ MB-4-D-C /DEB



1  A03728 UPPER ARM ASSEMBLY 
3  A03735 NAME PLATE 
4  1243398 M8 X 1.25 HEX NUT
5  1342930 CLAMP 
6  1243394 M5 X .8 X 10 CHEESE HD SCREW
7  1246079 M8 X 1.25 X 40 HEX HD SCREW
8  1246004 M6 X 1 X 16 HEX SOC HD SCREW
9  1243520 M6.1 LOCK WASHER
10  1349809 BRACKET 
11  1349910 DUST DEFLECTOR 
12  1243322 M04 X .7 X 08 CHEESE HD SCREW
13  1243456 M6  HEX NUT
14  1343101 SCREW HEX HD SCREW
15  1349817 SPRING SLEEVE 
16  1349816 SPRING 
17  1310311 4 X 22MM SPRING PIN
18  911769 HANDLE ASSEMBLY 
19  1343545 M4.1 FLAT WASHER
20  1243501 M4 X .7 X 10 CHEESE HD SCREW
21  1246045 M6 X 1 X 10 CHEESE HD SCREW
22  1320101 WASHER 
23  1349493 PINCH GUARD 
25  1343504 M5 LOCK NUT
26  1349813 PIVOT BOLT 
27  1246051 M5 X .8 X 12 HEX SOC HD SCREW
28  A03737 GUARD LINK 
29  1349953 SCREW 
30  1349811 BUMPER 
31  910816 PIN 
32  1345534 O-RING
33  1313165 M16 X 2.0 LOCK NUT
34  1341547 RETAINING RING
35  899888 SCALE BEVEL 
36  1310016 5MM DRIVE SCREW
37  1246053 M8 X 1.25 X 25 HEX SOC HD SCREW
38  1246157 '8MM LOCK WASHER
39  1246128 M6 X 1 X 40 HEX HD SCREW
41  A03645 BRACKET 
42  1246127 M6 X 1 X 30 HEX SOC SET SCREW
43  900408 TRUNNION 
44  1349810 STUD 
47  A03641 POINTER 
48  1246117 M4 X .7 X 10 FLAT HD SCREW
49  899911 TABLE INSERT 
50  899912 TABLE 
51  1343538 M5.1 LOCK WASHER
52  899914 R.H. FENCE 
63  899915 L.H. FENCE 
64  1330147 M8 X 1.25 X 40 HEX SOC HD SCREW
66  1243526 M8.4 FLAT WASHER
67  1330410 M5 X 20 SPRING PIN
68  1342981 STABILIZER BAR 
69  899916 BASE 
71  899919 SCALE 
72  1243581 M4 X .7 X 6 HEX SOC SET SCREW

73 1345468 POINTER 
74 1342991 CLAMP SHAFT 
75 1343013 SPRING 
76 899913 HANDLE ASSY 
77 900185 INDEX TRIGGER COVER 
78 1343642 M6 X 1 LOCK NUT
79 1342992 INDEX PIN 
80 1346910 NYLON PAD 
81 1342123 M8 LOCK NUT
82 1341947 WASHER
85 1342973 PIVOT STUD 
86 1348257 WARNING LABEL 
87 1342990 CLAMP 
88 1343009 SPRING 
89 1342995 TRIGGER 
90 1343008 NYLON INSERT
91 36-221 CLAMP
181 906198 L.H.NOSE LABEL
182 906196 R.H.NOSE LABEL
183 A03766 LASER LABEL
200 A03826 LASER ASSY. , INCL.: REF. 203, 204 & 205
203 906165 1/4-28 X .188  SCREW
204 872721 SPRING
205 906166 SCREW 
207 A03734 NO. 6-32X 1IN HEX SOC HD 
208 906164 LOCK NUT 
210 901-06-120-3019 SCREW 
211 A03732 COVER 
212 907771 APERTURE LABEL 
213 1246102 M5 FLAT WASHER
214 1246064 EXT RET RING 
215 1345426 SHAFT 
216 1345427 EXTENSION WING 
217 1346291 M5.3 FLAT WASHER 
218 1343538 M5.1 LOCK WASHER 
219 1246047 M5 X 16MM CHEESE HD SCREW 
220 900234 HARDWARE PKG

Page 2/ MB-4-D-C /DEB

Ref.
No. Part No. Description

REPLACEMENT PARTS
Ref.
No. Part No. Description



Page3/ MB-4-D-C /DEB

NOTE: PARTS LIGHTLY SHADED ARE NOT
SERVICEABLE.



25  1343504 M5 LOCK NUT
51  1343537 M5.0 LOCK WASHER
104  1343019 3/8" GROMMET 
105  1344952 M4 X 16MM ROUND HD TAP SCR 
106  1345695 CORD CLAMP 
108  A03647 BRUSH 
109  A03648 BRUSH HOLDER 
112  899864 WARNING LABEL 
118  1347137 BEARING 
119  1310042 BEARING
120  A03742 CORD CLAMP 
121  1347527 M4 X 0.7 X 10 PAN HD SCREW
122  1310161 M4 X 0.7 X 18 PAN HD SCREW
125  1343259 BEARING
126  1347162 M4 X 18 PN HD SCREW 
127  1243525 M4 LOCK WASHER 
128  1347133 JACKSHAFT ASSY 
131  1347139 WASHER 
134  A03743 HANDLE SET 
135  899883 SWITCH 
136  1340406 M4.2 X 10 PAN HD SCREW
138  1343051 M4.2 X 20 PAN HD SCREW
139  1246056 M6 X 1 X 12 HEX SOC HD SCREW
142  1345695 CORD 
144  1341235 M4 X .7 X 12 CHEESE HD SCREW
145  1320102 WASHER
150  900243 DUST BAG ASS'Y 
151  1345431 SCREW 
152  SEE CATALOG BLADE,  NOTE A
153  1347150 OUTER FLANGE 
154  1347151 BLADE BOLT 
155  1343054 M5 X 10MM CARRIAGE HD SCREW
156  1342998 SPRING 
157  A03748 BLADE GUARD 

158 A03749 OUTER PLATE ASSY 
159 1345418 LINK 
160 A03750 SWITCH LASER 
161 A03751 SWITCH CAP 
162 A03752 BATTERY COVER 
164 900260 BRACKET FOR HANDLE 
166 A03755 BATTERY SEAT 
167 1330398 M4 X .7 X 12 FLAT HD SCREW
168 A03756 SCREW 
179 899917 WARNING LABEL (HANDLE) 
180 A03766 LABEL 
213 1246101 M4 FLAT WASHER
300 A03646 MOTOR ASSY 
301 1342906 1/2" BLADE WRENCH
302 432-07-101-0004 5MM HEX WRENCH
303 900225 M5 X 75 RD HD SCREW 

Page4/ MB-4-D-C /DEB

Ref.
No. Part No. Description

REPLACEMENT PARTS

NOTE A: USE CROSS CUT BLADES ONLY DO NOT USE BLADES DESIGNED FOR RIPPING, COMBINATION BLADES OR BLADES
WITH EXECESSIVE HOOK ANGLES

______________________________________________________________

STANDARD SAFETY EQUIPMENT

In order to promote tool safety, Delta Machinery strictly enforces the policy of repairing or replacing any damaged or missing
standard safety equipment on machines presented to Delta Authorized Service Centers for service/repairs. Any product which is
presented to a Delta Authorized Service Centers for repairs which contains missing or damaged standard safety equipment will
have that equipment repaired or replaced and the customer will be charged for any such service/repairs. Customers can avoid such
charges only if the missing safety component is supplied to the service center at the time of repair.

Ref.
No. Part No. Description

This parts list is provided to aid in obtaining service parts. Copies of the instruction and maintenance literature can be obtained through the
Delta Technical Publications Department or through your service outlet.


